

MPML GEM TESTING LABORATORY

Contact: 0132-2643678, 9410099436
E-Mail: supreetgarg@gmail.com Website: www.mpml.in

GEM TESTING REPORT

Ref. No.: MPML/077/032

Date: 05/04/2024

The records contained on this report displays the end result received at the time of issue. To the best of our knowledge and ability the specimen submitted for exam is diagnosed as



Natural Diamonds

Results

G. Weight	: 3.560 gm	Shape	: Round/Princess
Color	: G-H	Cut	: Brilliant
Clarity	: VS-SI	Diamond/s Wt.	: (0.45+0.79) ct
Finish	: Very Good		

Authorized Signatory

Supreet Garg
(Gemologist)
